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7. Dezcribe Propol .-} o1 Completed Cperatior
work) SEE RULLK 1102,

6/21/80 TD 12 1/4" Hole 5700"' @
N-80 Csg. w/Halliburton
5659 and DV 3814-3817.

First Stage: 500 sxs. Pacesetter Lite,

as (Clearly state all pertinent detatls, cn

12:30 AM
Guide Shoe @ 5698-5700"';
Western cemented 9 5/8"

15#% salt,

d give pertinen? Jatces, including cstimuted dete of starting any [roposc

9 5/8" 36# k-55 and 40#
Float collar 5657-
as follows:

Ran 141 jts.

1/4#% Flocele, 5# Gilsonite,

.29 AF-11 and 250 sxs. Class "C" Cement w/1/4% Flocele/sk.

6/22/80 -

Second Stage: 3300 sxs. Lite, 15# salt, 1/4% Flocele, 5# Gilsonite, .2% AF-11 and
250 sxs. Class "C" Cement, 1/4% Flocele. Circulated 35 sxs. Cement.
Total cement - 4300 sxs.

6/23/8Q .. .-

W.0.C. 18 hrs. Tested to 1200# for 30 min. ok.
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